690 RALLY FACTORY REPLICA 2009 <2009><EU><9799I8>
CONVERSION KIT

Pos Part Number Description Additional Text Quantity
1 76206001100 AIRBOX RALLY-LIGHT 1.00
2 58506015000 AIR FILTER TWIN AIR 01 1.00
3 58506001000 FILTER CARRIER 1.00
5 0991050162 FLAT HEAD S. DIN7991 M5X16-8.8 6.00
6 0933050603 HH SCREW DIN0933-M 5X60 2.00
7 0902060083 Oval head screw ISO 7380 M 6X8 4.00
8 0021050003 washer DIN 9021 A - 5.3 2.00
9 76206012000 RUBBER GROMMET 20X15-M6X15-M6 4.00
10 76203007100 ROLL BAR L/S CPL. 1.00
11 76203008100 ROLL BAR R/S CPL. 1.00
12 54603048100 clip nut M6 2.00
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13 76206001151 AIRBOX PLATE RALLY LIGHT 1.00
14 0985050003 Self locking nut DIN 985 M5 4.00
15 76208042000 MASK R/S TOP 1.00
16 76208040000 MASK R/S BOTTOM 1.00
17 76208041000 MASK L/S TOP 1.00
18 76208040050 MASK L/S BOTTOM 1.00
19 56401040000 rubber bushing 8.00
20 58512062000 BUSHING SLEEVE OUT 2001 2.00
21 0912080403 AH collar screw DIN0912 M8x40 2.00
22 58308045000 SPECIAL WASHER 7X12,5X20 BLACK 4.00
23 0991060163 FLAT HEAD SCR. DIN7991-M 6X16 2.00
24 45007040052 Clip 5.00
25 45007040051 Quick lock 4.00
26 60007060000 BEARING BUSHING OUTSIDE 03 2.00
27 0912080403 AH collar screw DIN0912 M8x40 2.00
28 76207046100 MOUNTING PLATE F. SEAT 1.00
29 76207020000 DISTANCE PIECE FOR FUEL TANK 2.00
30 76207013100 FUEL TANK RALLY-LIGHT 1.00
31 0024060106 HH COLLAR SCREW M6X10 TX30 2.00
32 58507008000 FUEL CONNECTION CPL. 01 2.00
33 0991050102 Flat head screw DIN7991 M5X10 4.00
34 0991060123 FLAT HEAD SCREW DIN7991 M6x12 2.00
44 49007008044 FILLER CAP CPL. SMALL 1.00
45 59007009000 GASKET FOR FILLER CAP HIGH 1.00
50 76207040100 SEAT RALLY-LIGHT 1.00
52 58307040551 QUICK RELEASE CPL. '96 1.00
60 76212099140 ENGINE GUARD 1.00
63 58512099365 LINTIL HEAD SCREW M5X12 AH 02 3.00
64 0125050003 WASHER DIN0125-A 5,3 3.00
65 0985050003 Self locking nut DIN 985 M5 3.00
66 58011039100 BUSHING 6,5X11,2X10 2.00
70 76211104020 AIR BAFFLE 1.00
71 0966050208 O.H.SCREW DIN0966-M 5X20 BLACK 6.00
72 60008046000 SPECIAL WASHER D=12MM 03 6.00
73 60008008050 blind plug nut M5 WN16A 6.00
99 76212045000 RALLY LIGHT MODIFICATION-KIT 1.00




